

Report ID: 344509
Date of sample receipt: 21/02/23
Date of issue: 14/04/23

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Sample name: HIGH CLASS WHIT ARMS

SAMPLE N° 344509

Overall dimensions: 580 x 530 x 820 (h) mm

List of test reports:

1. Arm sideways static load test EN 1728:2012+AC:2013
2. Arm downwards static load test EN1728:2012+AC:2013
3. Arm fatigue test EN 1728:2012+AC:2013
4. Arm rest impact test EN 1728:2012+AC:2013
5. Seat and back static load test EN 1728:2012+AC:2013
6. Seat and back fatigue test EN 1728:2012+AC:2013
7. Seat front edge durability test EN 1728:2012+AC:2013
8. Leg forward static load test EN 1728:2012+AC:2013
9. Leg sideways static load test EN 1728:2012+AC:2013
10. Seat impact test EN 1728:2012+AC:2013
11. Back impact test EN 1728:2012+AC:2013



This document is part of a PDF file digitally signed by Franco Bulian.

*The managing director
Dr. Franco Bulian*
Loce u e e

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

SAMPLE N° 344509

Date of issue: 14/04/23
Sample weight: Not determined
Sample name: HIGH CLASS WHIT ARMS



Side view



Rear view



Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 1

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 28/02/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Arm sideways static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Arm sideways static load test clause 6.10, EN 1728:2012+AC:2013

Test results:

Horizontal force N	Number of applications	Remarks
400	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bullian.

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer, in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 2

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 28/02/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Arm downwards static load test EN1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Arm downwards static load test clause 6.11, EN 1728:2012+AC:2013

Test results:

Vertical force N	Number of applications	Remarks
750	5	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 3

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 13/03/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Arm fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Arm fatigue test clause 6.20, EN 1728:2012+AC:2013

Test results:

Force on arm rest N	Number of cycles	Remarks
400	30.000	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 4

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 14/03/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Arm rest impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Arm rest impact test clause 6.26, EN 1728:2012+AC:2013

Test results:

Angle °	Mass of impactor kg	Number of cycles	Remarks
38	6,5	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 5

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 15/03/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Seat and back static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back static load test, clause 6.4, EN 1728:2012+AC:2013

Test results:

Seat load N	Back force N	Number of cycles	Remarks
2.000	700	10	No defects

Seat front edge static load, clause 6.5, EN 1728:2012+AC:2013

Seat load N	Number of cycles	Remarks
1.600	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer, in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 6

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 23/03/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Seat and back fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back fatigue test, clause 6.17, EN 1728:2012+AC:2013

Test results:

Seat force N	Back force N	Number of cycles	Remarks
1.000	300	200.000	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 7

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 07/04/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Seat front edge durability test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat front edge durability test clause 6.18, EN 1728:2012+AC:2013

Test results:

Points of application	Seat force N	Number of cycles	Remarks
100 mm back from the front and sides edges	800	100.000	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 8

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 13/04/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Leg forward static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Leg forward static load test clause 6.15, EN 1728:2012+AC:2013

Test results:

Forward horizontal force N	Balancing seat force N	Number of cycles	Remarks
620	1.800	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 9

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 13/04/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Leg sideways static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Leg sideways static load test clause 6.16, EN 1728:2012+AC:2013

Test results:

Sideways horizontal force N	Balancing seat force N	Number of cycles	Remarks
760	1.800	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT
344509 / 10

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 13/04/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Seat impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat impact test clause 6.24, EN 1728:2012+AC:2013

Test results:

Mass of impactor kg	Height of drop mm	Impact point	Number of drops	Remarks
25	300	seat loading point (A)	10	No defects
25	300	on the longitudinal axis, 100 mm from the front seat edge	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.

TEST REPORT

344509 / 11

Revision: 0
Date of sample receipt: 21/02/23
Date of test: 13/04/23
Date of issue: 14/04/23



Sample name: HIGH CLASS WHIT ARMS

OMP S.R.L.
VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Back impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Back impact test clause 6.25, EN 1728:2012+AC:2013

Test results:

Angle °	Mass of impactor kg	Number of cycles	Remarks
48	6,5	10	No defects

Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 2.

This test report is part of a PDF file digitally signed by Franco Bullian

*The managing director
Dr. Franco Bullian*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.



COSMOB

DICHIARAZIONE DI CONFORMITÀ

No. DC 051/2024

RICHIEDENTE:

ONP GROUP

Via Ca Leoncino, 2
36030 Castello di Godego (TV)

Considerati gli esiti positivi dei rapporti di prova indicati in tabella,
si dichiara la conformità del prodotto:

HIGH CLASS FOUR LEGS *

ai requisiti di resistenza, durabilità e sicurezza
del livello 2, uso estremo, della norma:

UNI EN 16139:2013

Mobili - Resistenza, durabilità e sicurezza - Requisiti per sedute non domestiche

**per dettaglio prodotto vedere allegato 1*

1/4

La Dichiarazione di Conformità è basata sui risultati di prova menzionati riferibili solamente ai campioni esaminati così come ricevuti. La denominazione e l'eventuale descrizione del campione sono dichiarate dal committente. La Divisione Laboratorio Prove Cosmob non si impegna a verificare la veridicità e ne declina ogni responsabilità. Il richiedente ha l'obbligo di riprodurre la Dichiarazione di Conformità per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse. Le dichiarazioni di conformità formulate dalla Divisione Laboratorio Prove Cosmob, si basano sul confronto tra i risultati ed i valori di riferimento, senza considerare l'intervallo di confidenza della misura, se non diversamente previsto da norme, specifiche tecniche o accordi con il committente.

SEDE LEGALE E OPERATIVA - COSMOB S.p.A.
Via Brodolini, 29 - 61025 Montelabbate (PU) - ITALIA
Tel. +39 0721 481269
e-mail: cosmob@cosmob.it
www.cosmob.it



COSMOB

Dichiarazione di Conformità

No. DC 051/2024

REQUISITI	NORMATIVE APPLICATE	DOCUMENTO DI RIFERIMENTO	CONFORMITÀ
Par. 4 Sicurezza. Par. 4.1 Generalità e Par. 4.2 Punti di cesoiamento e schiacciamento	UNI EN 16139:2013 + EC 1-2013	N° RP 054024-01.1	Sì
Par. 4 Sicurezza. Par. 4.3 Stabilità	UNI EN 16139:2013 + EC 1-2013	N° RP 054024-01.2	Sì
Par. 4 Sicurezza. Par. 4.4 Resistenza al rotolamento della sedia non caricata	UNI EN 16139:2013 + EC 1-2013	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 1 Prova di carico statico sul sedile e sullo schienale	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.3	Sì
Par. 6 Metodi di prova. Prova 2 Prova di carico statico del bordo anteriore del sedile	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.4	Sì
Par. 6 Metodi di prova. Prova 3 Carico statico verticale sullo schienale	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.5	Sì
Par. 6 Metodi di prova. Prova 4 Prova di carico statico sull'appoggia piedi e sull'appoggia gambe	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 5 Prova di carico statico laterale sui braccioli	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 6 Prova di carico statico verso il basso sui braccioli	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 7 Prova di carico statico verticale verso l'alto sui braccioli	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 8 Prova di fatica del sedile e dello schienale	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.6	Sì
Par. 6 Metodi di prova. Prova 9 Prova di fatica del bordo anteriore del sedile	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.7	Sì
Par. 6 Metodi di prova. Prova 10 Prova di fatica dei braccioli	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.

2/4

La Dichiarazione di Conformità è basata sui risultati di prova menzionati riferibili solamente ai campioni esaminati così come ricevuti. La denominazione e l'eventuale descrizione del campione sono dichiarate dal committente. La Divisione Laboratorio Prove Cosmob non si impegna a verificare la veridicità e ne declina ogni responsabilità. Il richiedente ha l'obbligo di riprodurre la Dichiarazione di Conformità per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse. Le dichiarazioni di conformità formulate dalla Divisione Laboratorio Prove Cosmob, si basano sul confronto tra i risultati ed i valori di riferimento, senza considerare l'intervallo di confidenza della misura, se non diversamente previsto da norme, specifiche tecniche o accordi con il committente.

SEDE LEGALE E OPERATIVA - COSMOB S.p.A.
Via Brodolini, 29 - 61025 Montelabbate (PU) - ITALIA
Tel. +39 0721 481269
e-mail: cosmob@cosmob.it
www.cosmob.it



COSMOB

Dichiarazione di Conformità

No. DC 051/2024

REQUISITI	NORMATIVE APPLICATE	DOCUMENTO DI RIFERIMENTO	CONFORMITÀ
Par. 6 Metodi di prova. Prova 11 Prova di fatica degli appoggia piedi	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 12 Prova di carico statico in avanti sulle gambe	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.8	Sì
Par. 6 Metodi di prova. Prova 13 Prova di carico statico laterale sulle gambe	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.9	Sì
Par. 6 Metodi di prova. Prova 14 Prova d'urto sul sedile	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.10	Sì
Par. 6 Metodi di prova. Prova 15 Prova d'urto sullo schienale	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP 054024-01.11	Sì
Par. 6 Metodi di prova. Prova 16 Prova d'urto sui braccioli	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 17 Prova di caduta (sedute multiple)	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 18 Prova di carico statico sulle superfici di scrittura ausiliarie	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 6 Metodi di prova. Prova 19 Prova di fatica delle superfici di scrittura ausiliare	UNI EN 16139:2013 + EC 1-2013 + UNI EN 1728:2012 + EC 1-2013 + EC 2-2013 + EC 3-2015	N° RP --	N.A.
Par. 7 Informazioni per l'utilizzo	UNI EN 16139:2013 + EC 1-2013	N° 054024-01.12	Sì

Legenda:

N.A. = Non Applicabile

Montelabbate, li: 25 Giugno 2024

Divisione Laboratorio Prove

Il Direttore
Dott. Alessio Gnaccarini

Documento informatico firmato digitalmente ai sensi del D.Lgs 82/2005 s.m.i. e norme collegate, il quale sostituisce il documento cartaceo e la firma autografa.

3/4

La Dichiarazione di Conformità è basata sui risultati di prova menzionati riferibili solamente ai campioni esaminati così come ricevuti. La denominazione e l'eventuale descrizione del campione sono dichiarate dal committente. La Divisione Laboratorio Prove Cosmob non si impegna a verificare la veridicità e ne declina ogni responsabilità. Il richiedente ha l'obbligo di riprodurre la Dichiarazione di Conformità per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse. Le dichiarazioni di conformità formulate dalla Divisione Laboratorio Prove Cosmob, si basano sul confronto tra i risultati ed i valori di riferimento, senza considerare l'intervallo di confidenza della misura, se non diversamente previsto da norme, specifiche tecniche o accordi con il committente.

SEDE LEGALE E OPERATIVA - COSMOB S.p.A.
Via Brodolini, 29 - 61025 Montelabbate (PU) - ITALIA
Tel. +39 0721 481269
e-mail: cosmob@cosmob.it
www.cosmob.it



COSMOB

Allegato 1
No. DC 051/2024

DENOMINAZIONE	FOTO
HIGH CLASS FOUR LEGS	

La Dichiarazione di Conformità è basata sui risultati di prova menzionati riferibili solamente ai campioni esaminati così come ricevuti. La denominazione e l'eventuale descrizione del campione sono dichiarate dal committente. La Divisione Laboratorio Prove Cosmob non si impegna a verificare la veridicità e ne declina ogni responsabilità. Il richiedente ha l'obbligo di riprodurre la Dichiarazione di Conformità per intero. Aggiunte, cancellazioni o alterazioni non sono ammesse. Le dichiarazioni di conformità formulate dalla Divisione Laboratorio Prove Cosmob, si basano sul confronto tra i risultati ed i valori di riferimento, senza considerare l'intervallo di confidenza della misura, se non diversamente previsto da norme, specifiche tecniche o accordi con il committente.